

TEST REPORT NO: 167098

Date: 22 January 2021

**SMD CONTRACTS LTD
UNIT F2, PITTMAN WAY, FULWOOD
PRESTON
LANCASHIRE
PR2 9ZD
UNITED KINGDOM**

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Retailer	Not Specified
Description of article	BURGHLEY COATED FABRIC
Retailer style number	DOVE
Retailer Standard Number	SMD
Order No./ Buyer	EMMA LOCKWOOD
Quality/Fibre Composition	1.45% PU 70.85% PVC 15.2% POLYESTER 12.5% COTTON
Date Sample Received/Test Started:	03 December 2020

Tests	Pass	Fail	Remarks
Abrasion Resistance			See results

Signature



M. Harrison Laboratory Manager

For and on behalf of
SGS United Kingdom Ltd

All samples are conditioned to ISO 139 where conditioning is required (unless otherwise stated)

This document is issued by the Company under its General Conditions of Service accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only

Customer: **SMD CONTRACTS LTD** Test Report No: **167098**

Test Results

Abrasion Resistance (BS EN ISO 12947-1 & 2:1999) 9kPa
To End Point (Removed @ 760,000 as agreed)

Head 2 No Breakdown @ 760,000

Head 2 No Breakdown @ 760,000

Head 2 No Breakdown @ 760,000

Shade Change @ 5,000 Rubs Grade 4-5

(Measurement of uncertainty for this test is 4.5%)



End of Report

This document is issued by the Company under its General Conditions of Service accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only